

Test Performed As Requested by Client:

TEST RESULTS:

1. 16 CFR 1640: Standard for the Flammability of Upholstered Furniture, CA TB 117: 2013 - Smolder Resistance of Materials Used in Upholstered Furniture

Section 1 – Cover Fabric Test

Sample Description: 4260 Bhramari, 4268 Pranayama, 4269 Ujjayi

Initial Test			
	Vertical Char Length (in)	Mock-up Specimen Continues to Smolder after 45 minutes	Mock-up Specimen Transitions to Open Flaming
Specimen 1	0.8	No	No
Specimen 2	0.8	No	No
Specimen 3	0.9	No	No

Conclusion:

The Sample submitted for testing **Passes** the requirements in 16 CFR PART 1640.5 Standard for The Flammability of Upholstered Furniture, California Technical Bulletin 117-2013
Section 1: Cover Fabric Test

2.ASTM D5034-2021 - Breaking Strength and Elongation of Textile Fabrics

Size of Clamps: 1" x 1" (Front); 1" x 3" (Back)

Grab Test

Sample Condition: Conditioned

Results	Style: 4269-02	
	Warp / Length	Weft / Width
Average (lbf)	296.4	375.0